
BULLETIN NO. 

Component Parts (Small #) Are Included 
When Ordering The Assembly (Large #). 

FIG. PART NO. DESCRIPTION OF PART NO. REQ. 
Cord Set 
&z Erootor 

M4.55 x 1. P 9 x 19 Pan Hd. Screw 
Right Handle Half 
M4.55 x 1.59 x 16 Pan Hd. Screw 
M5 x .8 x 25 Pan Hd. Screw 
Switch 

39 b 

SEE REVERSE SIDE 

Left Handle Half 
M5 x .8 Hex Nut 
M5 x .8 x 20 Pan Hd. Screw 
Nameplate Blank 
Nameplate Screw 
M4 x .7 x 10 Sems Ground Screw 
Crankcase 

18 -- 19 05-78-0460 %?! ,“% Pan Hd. Screw 

20 31-15-0250 Brush Cover 
21 05-78-0440 M4 x .7 x 10 Pan Hd. Screw 

($1 

22 02-04-l 203 
I 

23 22-22-l 420 &%%&!sr Assembly 
M3.63 x 1.34 x 10 Pan Hd. Screw 

11 
24 05-78-0340 

i:25 i ,._Aa,.Li: :;....:.:.....:..:. . . . . . ,., ~‘Qrbijn: *s;w’ (R@fw dB&sjj s&q Kitp’ II $ ‘:, 
26 23-52-l 550 
27 05-78-0405 

Brush Spring 
M4 x .7 x 10 Pan Hd. Screw 28 06-57-3005 10-32 Locking Hex Nut I 51 

29 31-50-0940 Motor Housin 
30 0574-0515 M5 x .8 x 20 &I cket Hd. Sems 
31 18-50-0151 120 Volt Field 
32 06-8 l-7470 lo-32 x l-7/8 Pan Hd. Sems 
33 16-50-0150 120 Volt Armature 
34 34-60-0950 Retainina Rina 
35 22-84-0710 Fan 
36 02-04-0850 Ball Bearin 
37 45-88-0577 Wave Was I! er 
38 31-150270 
39 05-78-0570 

Motor Housing Cover 

t ~6:~,::3i+l2.0220::: 
M4.55 x l.! _ ..59 x 16 Pan Hd. Screw 

k.41 i&2&131 1 
i:.CoverCap .,,::,, j,:: ., . 

Crank Case ‘Cover 
::: 

42 05-78-0460 M4 x .7 x 10 Pan Hd. Screw 
43 :; 4344+3656;:;‘I”jY:, ;Ga&et ,‘.\, .‘:. j.:... .:::: ;: 
44 05-780440 
45 45-8&0920 

M4’x .7 ii i’0 P&YRd Screw 

46 02-04-0850 
47 32-05-l 250 Bevel Gear 

48 02-04-l 022 49 14-09-0105 
;y rX-5X-5?2 

~&~~~~rnbly 

-I 

Needle Bearing 
II 1 

52 42-42-0240 Fiust.tn Pin Assembly 

53 .J4-46-5000 
1-1 

i’:34+40_4Ogo: 
,., .,,Piston 

54 ,,, 

76 ‘34-80-2606 

(-&Ring 
Assembly, :, ::,: :j~: :I .;, ;,;:‘:‘:‘.“.:: ::. ::j’ 

Internal Retainino Rina 
77 36-14-0700 Clutch Shaft - ” 

b 103 45-88-0611 ,003 Shim Washer 
k 104 45-88-0612 .008 Shim Washer 

110 14-20-0380 
111 22-56-0480 

Remote Module Assembly 
Terminal Block 

1 O-98-6850 Product Label 

14-46-1192 BRUSH SERVICE KIT 

MILWAUKEE ELECTRIC TOOL CORPORATION 
13135 W. LISBON RD., BROOKFIELD, WI 53005 



FIG. PART NO. DESCRIPTION OF PART NO. REQ. 

58 05-78-0435 
Service Barrel Assembly 
M4.x .7x 13 Flat Hd. Taptite Screw 

59’ 44-90+0562Y: ,‘.:.Dampin Ring i Plistk 
s6: 45-88-7851 45-88-8015 Thrust I# Washer asher - Steel 

;; ‘. 45-88-8020 34-4&tO95 ,Cushiqn CJRmg, Washer ,, 

66: 45-56-2551 34-40:4095 g;it;n I C-Ring 
:67 34-40-4100 38-50-5541 O-Ring,, 

Spindle 
(I) 

:: 02-50-9976 28-l 2-0315 
Nose Assembly 
Needle Bearing 

;: 
45-88-0900 Thrust Washer 

(1) 

40-50-7850 Belleville Spring 
(2) 
(2) 

72 02-50-6455 Needle Bearing 

;: 45-06-0250 45-88-5175 Seal Felt Washer 
* 75 06-75-0354 5116 -18 x 3.5 Hex Hd. Bolt 

;: 
36-14-0710 S lined Clutch 
40-50-3250 &tch S 

K 
14-08-o 125 e 

ring 

02-04-1510 

Splined lutch Assembly (1) 

82 34-80-2355 
Ball Bearing 

:: 
32-60-2160 

Internal Retaining Ring 
(1) 

Pinion 
43-44-0670 Gasket j5.. ‘, 

:z 05-74-0615 M6 x 1 .O x 20 Socket Hd. Cap Screw 
(1) 

44-20-0221 I Bit Lock 
(4) 

r33 05-78-0440 ““‘M4 x .7x 10 Pan Hd. Screw 
28-20-l 295 Bit Lock Cover 89 06-65-1315 Dowel Pin (1) 

(1) 

FIG. PART NO. 

:‘: 40-50-3275 42-76-0380 

*:3’ 43-62-0962 43-62-0865 

:: 42-68-0390 44-94-0165 
$4; 06-54-0300 06-65-063 28-82-0165 1 

*%I :zz!z 
101 34-40-4160 

*lo2 45-36-1180 
105 44-10-0150 

f;g 14-14-0152 

108 05-78-0300 
* 109 45-30-0060 

DESCRIPTION OF PART NO. REQ. 
Bit Retainer Spring 
Dust Collar 

q) 

Side Handle Assembly 
Side Handle Assembly 1 
Depth Gage Clamp 

II 
2 

Depth Gage Rod 
Groove Pin 

11 

Handle Ring Half 
(1) 

Square Nut 
M4 x .7 x 10 Pan Hd. Screw I 

(:I 

%3rl;rever Retamer 
2) 

Spacer 
III 

Shift Lever 
Shift Disc Assembly 

I:; 

Dowel Pin 
M3 x .5 x 16MM Socket Hd. Screw 

‘(:I 

Retaining Slug 

FIG. NOTES: 
19,58, 

go7 
Apply T 
Press J 

pe 242 Blue Loctite. Torque To 30-35 In.-Lb. 
lush To Bottom Of Bore 1.845 Deep). 

85 Apply Type 242 Blue Loctite and t orque To 130-140 In.-Lb. 

FIG. 

:: 
83 

LUBRlCATlON 
2-112 Oz. Type “K” Grease, No. 49-08-4161. 
1-1120~. Ty e “K” Grease, No. 49-08-4161. 
1 Oz. Type fl5;. Grease, No. 49-08-4161. 

Grease All Rubber Parts When Assembling . 


